EMMERGAS

RRRRRRRRRRRRRRRRR
SSSSSSSS

25/02/14

3.024488

VICTRIXPRO 351 |




z

CODE

DESCRIPTION

SERIAL NUMBER START OF
SERIES

~NO U WNE

[N
Rro©®

12
13

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

29
30
31

32
33
34
35
36
37
38
39
40
41
42
43
44
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80

3.024415
1.033648
1.012949
1.036632
1.015436
1.034101
2.015106
1.2275

2.015218
1.036541
1.034119
1.033800

1.026763
1.1656

1.016870
1.023435
1.2269
1.033429
1.012468
2.015102
1.035086
1.025689
1.020211
1.033862
1.035087
1.025911
1.036639
1.024898
2.013322

1.2170
1.034606
1.0110

1.7349
1.028702
1.034560
1.033863
1.0151
1.033957
1.033614
1.024084
1.027464
1.036637
1.033960
1.034856
3.023389
3.024159
1.0017
1.034081
1.034082
1.033977
1.036647
3.A0120
1.033963
1.4275
1.2169
1.2558
3.024264
1.016211
1.033964
1.1342
1.032280
1.018870
1.1360
1.033792
1.025986
1.018472
1.026341
1.013186
1.033799
1.035966
1.035967
1.034551
1.023511
1.029646
3.024236
1.035733
1.021892
1.0153
1.023581
1.019654
1.034570
1.035734

Complete control panel
Condensation module

11.91x2.62 O-ring, nitrile, 70 sh
Fitting

All-purpose valve + O-ring

NTC fast immersion probe

Module mount bracket

Flat pointed crossheaded self-tapping
screw (4,2x9,5)

Module mount

Clip

19x3.15 O-ring, epdm
Condensation module - manifold pipe
(d.18)

Pipe clip (d.18)

Nickel-plated crosshead self-tapping
screw (3,5x6,4)

Klixon thermostat 105 °C

NTC fast immersion probe
9.25x1.78 O-ring, nitrile, 70 sh
M5x10 hex screw

Stainless steel elastic washer (M5)
Fiber element blocks

Front paper

Gas manifold gasket

Cord packing

Ceramic fibre panel

Back paper

Nut (M6)

Gas manifold

Gasket for module inspection hole
Flange for module cover inspection

hole

Crossheaded screw (M4x8)

Ceramic glass (d.20)

Crossheaded flat pointed self-tapping

screw (4,2x13)

Crossheaded screw (M4x10)
Ignitor

Ignition electrode gasket
Burner gasket

Crossheaded screw (M5x12)
Burner

Gas manifold cover
Crossheaded screw (M5x14)
Detection electrode

Seal fan

Fan

Venturi gasket

Venturi

LPG Venturi

Crossheaded screw (M6x12)
Flange, inlet

Gasket for flange

Clip wirelocking (d.50)

Air intake pipe

Gasket kit (3/4")

Outlet manifold

Drain fitting with hose union
Cone pointed grub screw (M4x10)
Nitrile O-Ring (23,52x1,78, 70 sh)
Safety valve group (4 bar)
1"M-D.18 Vabco fitting

D.18 pipe, manifold - draining funnel
Flexoid gasket (34x27x2)
Lowered brass nut (3/4"F)
Draining funnel

13.1x2.62 O-ring, nitrile, 70 sh
Gas valve - venturi pipe (d.18)
Silicone pipe (4x8)

SIT 848 gas valve

Gas cock straight (3/4")
Screw (M3,5x16)

Flow switch - module pipe (d.18)
Flow switch

Flowmeter cap

Pump - flow switch pipe (d.18)
Gasket (30x22x2)

Pump (15-65)

Pump mouting flange assembly
Plastic siphon

Siphon plug

Crossheaded screw (M4x6)
Rubber adapter

Flexible hose for siphon

Gas manifold cover gasket
Flexible hose gasket

81
82
83

84
85

86

87
88
89
90
91
92
93
94
95
96

97

98

99
100
101
102
103
104
105
106
107
108
109
110
111

112

113
114
115
116

117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136
137

138
139
140
141
142
143
144
145
146
147
148
149
150

151
152
153
154
155
155
156

1.016187
1.024387
1.016967

1.035601
1.016246

1.6984

1.023676
1.2364
1.034610
1.8599
3.023386
1.025278
1.036108
1.020368
1.034463
1.035251

1.033967
1.034464
1.035241
1.035335
1.032513
1.033970
1.033971
1.026515
1.033969
1.034983
1.033968
1.6658
1.034604
1.019286
1.4005

1.4512

1.7748
1.019641
1.7908
1.6011

1.6811
2.015227
1.4066
1.035182
1.034612
2.015225
1.024678
1.035207
1.035195
1.036640
1.019761
1.025801
2.015226
2.015224
1.013154
1.034462
1.023379
1.019845
2.012299
1.025142
1.020312

1.025257
2.015377
2.015376
2.015375
3.024118
2.015140
2.010615
1.022611
1.023203
1.011066
1.011163
1.016801
1.019640

1.026455
1.026457
1.031901
1.031902
1.034565
1.035503
1.035404

Silicone tube (8x12)

"Y" hose union

Spring pipe clamp for silicone pipe
(d.22)

Spark generator

Crossheaded self-forming screw
(M4x8)

Crossheaded flat pointed self-tapping
screw (2,9x9,5)

Gasket (d.80)

Brass pressure point

Annealed copper washer (10x5,2x1)
Washer (4,3x12)

Flue hood group

Plug for flange with sample points
Flue exhaust pipe (d.80)

Lip gasket (d.80)

Frame

Crossheaded self-tapping screw for

plastic (3x18)

Bezel, control panel

Control panel door

Spring

Manometer

Epdm O-ring (37,77x2,62, 55sh)
Control panel push-button
Display board

Gas valve connector

PCB

Clip in

Control panel back cover
Two-position main switch
Knob

Knob gasket

5-way terminal block with fuse

housing
Crossheaded flat pointed self-tapping

screw (2,9x19)

4-way terminal block

7-way terminal block

Black cable clamp
Crossheaded flat pointed self-tapping
screw (3,5x9,5)

6-way terminal block

Bracket bottom

Self-tapping screw (3,5x9,5)
Handle

Adhesive nameplate

Front casing

Insulating sheet

Locking stud

Stud

Nut (M4)

Adhesive foam strip (d.5x2)
Stud M4

Lx casing

Rx casing

Adhesive foam strip (d.15x3)
Thermoformed cover

Sample points cover

Hole gasket (d.80)

Gasket locking flange

Clip

Stainless steel crossheaded screw
(M4x16)

Self-tapping screw gasket (4,2x13,1)
Front tubular

Frame cross Ix member

Frame cross rx member

Frame group

Valve supporting plate

Boiler supporting bracket

Hex headed screw (8x80)
Nylon masonry plug

Washer (9x4,3x0,8)
Tropicalized washer (3,2x7x0,5)
Pressure switch locking clip
Cone pointed crossheaded self-
tapping screw (4,2x19)

Red silicone O-ring (9,19x2,62)
Epdm O-Ring (7,6x2,62, 70 sh)
Cable clamp

Locknut

Gas nozzle (d.10,50)

Gas nozzle (d.6,30)
Crossheaded self-tapping screw for

plastic (3x25)

157| 1.8532 |Crossheaded self-tapping screw
(3,9x16)

158 (2.015402|Spark generator bracket

159 (1.023993 |Gasket (14,8x8x2)

160 [1.023992 |Gasket (24x16x2)




